



# United States Testing Company, Inc.

5555 Telegraph Road  
Los Angeles, CA 90040  
Tel: 213-723-7181  
Fax: 213-722-8251

## REPORT OF TEST

METALUBE CORP.  
392 Jenks Dr.  
Corona, CA 91720-2517

CLEANING EFFICIENCY OF  
4U (MC-509)  
CLEANING PRODUCT

February 20, 1992

Sample                      Average Cleaning Efficiency, %

4U (MC-509) (concentrate)	
1/16 Dilution	99
1/32 Dilution	99
1/48 Dilution	90

*C. J. Regala*  
C.J. Regala  
Chemist  
Page 1 of 9  
sl

TEST REPORT NO. 183440-4

SIGNED FOR THE COMPANY

BY *Clark E. Lukens*  
Clark E. Lukens  
Asst. Vice President  
Mgr. Chem. Dept.



Member of the SGS Group (Société Générale de Surveillance)

THIS REPORT APPLIES ONLY TO THE STANDARDS OR PROCEDURES IDENTIFIED AND TO THE SAMPLE(S) TESTED. THE TEST RESULTS ARE NOT NECESSARILY INDICATIVE OR REPRESENTATIVE OF THE QUALITIES OF THE LOT FROM WHICH THE SAMPLE WAS TAKEN OR OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS. NOTHING CONTAINED IN THIS REPORT SHALL MEAN THAT UNITED STATES TESTING COMPANY, INC., CONDUCTS ANY QUALITY CONTROL PROGRAM FOR THE CLIENT TO WHOM THIS TEST REPORT IS ISSUED, UNLESS SPECIFICALLY SPECIFIED. OUR REPORTS AND LETTERS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED, AND THEY AND THE NAME OF THE UNITED STATES TESTING COMPANY, INC. OR ITS SEALS OR INSIGNIA, ARE NOT TO BE USED UNDER ANY CIRCUMSTANCES IN ADVERTISING TO THE GENERAL PUBLIC AND MAY NOT BE USED IN ANY OTHER MANNER WITHOUT OUR PRIOR WRITTEN APPROVAL. SAMPLES NOT DESTROYED IN TESTING ARE RETAINED A MAXIMUM OF THIRTY DAYS.